Verify the validity with the QR code

UNIVERSAL

CERTIFICATION

NB 2163

EU TYPE EXAMINATION CERTIFICATE

Certificate No: 2163-PPE-727

Respiratory protective devices, filtering half masks to protect against particles manufactured by

Dongguan Zmiao Health Technology Co., Ltd
Room 101, Building 1, No. 22 Xinhong Road, Lincun, Tangxia Town, Dongguan City,
Guangdong Province, CHINA

are tested and evaluated according to

EN 149:2001 + A1:2009 Respiratory Protective Devices -
Filtering Half Masks to Protect Against Particles -
Requirements, Testing, Marking

Based on the type examination conducted with the evaluation of test reports, technical file
according to Personal Protective Equipment Regulation (EU) 2016/425 Annex 5, it is approved
that the product meets the requirements of the regulation.

Product Definition

Brand Name: ZMIAO Model: ZM026
Filtering half mask
Classification: FFP2 NR

Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark, as
shown below, on the Category 111 product models given above, with;

e Issuing an appropriate EU Declaration of Conformity according to Personal Protective
Equipment Regulation (EU) 2016/425 Annex 9.

e Ongoing successful performance in fulfilment of the requirements set out in Personal
Protective Equipment Regulation (EU) 2016/425 and harmonised standards, ensured
by assessments based on Annex 7 (Module C2) or Annex 8 (Module D) of the
regulation no later than 1 year from the beginning of serial production

This certificate is initially issued on 09/06/2020 and will be valid for 5 years, if there is no
change in the relevant harmonised standard affecting the essential health and safety
requirements.
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Director
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Zm 1 ﬂ (A EU-Declaration of Conformity

we

Dongguan Zmiao Health Technology Co., Ltd
Room 101, Building 1, No. 22 Xinhong Road, Lincun, Tangxia Town, Dongguan City, Guangdong
Province, CHINA

Declare under our sole responsibility that the product

Particle filtering half mask FFP2 NR,
Type/model ZM026, brandname ZMIAO

Is in conformity with the EU-Type Examination Certificate 2163-PPE-727

Issued by the Notified Body with Identification No. 2163
Universal Uygunluk Degerlendirme
Hizmetleri ve Tic. A.S.
Tathsu Mah. Arif Ay Sk. No:16-3
Umraniye-Istanbul /TURKEY

and is in compliance with the following Union harmonization legislation by application of the listed
standard

Provisions of regulation Number and date of issue of standard

Personal Protective Equipment Regulation | EN 149:2001+A1:2009
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Surveillance of conformity to type based on quality
assurance of the production (Module D) by:

%]

Surveillance of conformity to type based on internal
production control plus supervised product checks at
random intervals (Module C2) by:

Dongguan Zmiao Health Technology Co., Ltd, 2021-01-15

Universal Uygunluk Degerlendirme
Hizmetleri ve Tic. A.S.

Tathisu Mah. Arif Ay Sk. No:16-3
Umraniye-Istanbul /TURKEY

Zertifikat-Nr.: 2163-PPE-727

Yuanchunyang , chairman
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TEST REPORT

STFWT202013258G
Product Name Filtering Half Mask

Trust Unit

Dongguan Zmiao Health Technology Co.,Ltd

Manufacturer

Dongguan Zmiao Health Technology Co.,Ltd

Test Category Entrusted Inspection
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Resmlt Assgssment
Mo mechamical failure
Mo mechamical failure
Mo mechamical failure
Pass
Mo mechamical fxilure
Mo mechanical failure
Mo mechanical failure
Mo mechanical failure
o mechanical filure
Individumal exereise resmit
O 47 cagi of the 30 individunl exercise resulis < 1 1%
10w 47 amt of the 0 individunl exercise resulis <1 1%
An received 11w 47 st of the 50 individual exencise resulis < 1 1%
[ FL A7 ot of the 50 individual exercise resulis <1 1%
13w 47 ot of the 50 individual exercise resulis < 1 1%
1dw 47 vt of the 50 individual exercise resulis <1 1%
15& A7 ot of the 50 individual exercise resulis < 1 1%
Temperature = =
168 47 past of the 50 individual exercize resulis <1 1%
conditiomed
17 47 put of the 50 individual exercise resulis < 1 1%
T Total imwsrd 188 47 put of the 30 individual exercise resulis <1 1%
= leskage Individusl wearer ariihmetic means
L] 9 individual wearer arithmetic means< 8%
([I5] 2 individual wearer arithmetic means= 8%
As received 1is 9 individual wenrer arithmetic means= 8%
18 9 individual wearer arithmetic means< 8%
136 9 individuall wemrer arichmetic means= 8%
(E1) 2 individual wearer arithmetic means= 8%
154 2 individual wearer arithmetic means= B%
Temperature
[ [%] 9 individual wearer arithmetic means: %
conditioned
iTe % individhial wearer arithmetic means= B4
(1] % individual wearer arithmetic means= B%

JIAMGSL (RIALITY SUFERVISION AND INSPFECTION CENTER FOR SPECIAL SAFETY PROTECTION FRODUCTS.




STPWT2020132580 page T of 10
Clause Result Assessmeni
Sodiam chioride test( 951 /min)
1o 1.1
As received W 1.14
1w 1.12
simulaied P 1.40
wearing T 145
resiment 148 144
154 1.87
MSAT.C. 168 1.88
Penetration = 188
.2 of fikter - Pass
Paraflim all sesa%51/min)
184 1.50
As received W 1.66
Jaw 159
Simulated 1L 1.9
wearing ke ] 204
‘restment ELT 1.97
JH 258
MSA4T.C. Ase 2,66
364 359
™ Wi irritation or any other adverse effect 1o hestih
™ Wi irviistion or any other sdverse effect 1o health
As received 1# o iFritation or any other adverse effect 10 Bealih
(B ten irritmtion or any obber sdverse effist 1o health
- Compatibility 13 Mo irritation or any other adverse effest 1o health Pass
with skim (L] Mo irritation or any oéher adverse effest v health
158 Mo iavitation or any other adverss effest wo health
— ™ Mo ivikation or any other adverse elfeet 10 health
(k] o iitation or sy cther adverse effect 1o healih
18w Mo immitation or sy other adverse effect 1o health
As received e e
0 Flammubility > T Pass
Temperature I T¥idn"1 burm
conditinmed A [Hidn"1 b

JARGSL QUALITY SUPERVISION AND INSPECTION CENTER FOR SPECIAL SAFETY FROTECTHON PRODUCTS.
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.54 0.55 055

As received

Head harness can ke doaned and remseved casily . adjustable and have
sufficiently robust 1o hold e panticle ering half mask firmly.

Head hamess can be donned mnd remenved easily . adjustable and have
sullicienily robust o bold the partiche filoring half mask firmby.

Head hamess can be donned wed femoved iily .« adjustablde and have
sullicienily robust i hold the parick: filering balf mask firmby.

FHiend hamess can be donned snd removed easaly . ndjustable and have
safficiently robust 1o hold the petiche fllsering balf mask firmly.

Hiead harmess can be donned and removed exsily . adjussabde and have
safficicnily robsi o hold the particks filcring balf mask firmly.

Temperature cenditioned

el hamess can be donned and remosed eassly . adjustable and have
sulficiently robust 1o hold the panscle filtering half mask firmly.

Hiend harness can be donned and removied easily . sdjusmable i hine
sufficiently robust to hold the panticle filering half mask firmly,

sufliciently rabust b0 hold the panicle filiering half musk Fiemly,

Lk

Head Barmess can be donned and removed easily, adjsiable and have
sufficiently mobust i hold the particle fhering half mask firesly,

Head hamess can ke donned and remeoned casily . adjustable and have
sufficienily robust 10 Bald the panticle oring hall mask fimsdy.

Field of visken

Passed the practical performance iosts

Fassid the practical performance iests

JIANGSL QUALITY SUPERVISION AND INSPECTION CENTER FOR SPECIAL SAFETY PROTECTION PRODUCTS.
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STFWT202013258G page 9 of 10
Clause Resalt Amsessment
Inshalaiion Exhalation
bmin | 95¥min 1660 L
As received
A o4 1.5 b |
B o4 1.5 21
4% | C (13 1.6 12
(1] o4 1.5 21
E 4 1.5 21
A 4 1.5 A |
B [LE3 1.6 2.2
4 | C 04 1.5 e |
o [LE] 1.5 21
E 04 1.5 21
A 04 1.5 21
B 04 1.5 21
Mot Fill L] 4 1.5 21
Es T o 0.5 L& 2 Piss
i E 0.4 | ] 21
Simulated wearing freatment
A 0.5 1.6 23
B 0.4 1.5 2.1
44 C 0.5 1.6 22
(1] 0.4 1.5 21
E 0.4 1.5 2.1
A 0.4 1.5 2.1
B 0.3 1.6 24
454 C 0.3 1.6 22
n 0.4 L5 21
E 0.4 1.5 21
A 0.5 1.6 22
B 04 1.5 el |
e | O 05 1.6 22
n 0.4 1.5 bl |
E 04 1.5 |

NANGEU QUALITY SUPERVISION AND INSPECTHIN CENTER FOR SPECIAL SAFETY PROTECTION PRODUCTS.
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ol B

Claumse Result Assessment
Indhadation Exhalation
Wlmin | %5 imin 160} Vimin
Temperatmre conditiomed
A 0.3 1.4 i
B 1] .G i
| C 04 1.5 2.1
o 03 1.6 2.2
E 04 1.% 2.1
- Hreathisg A 0.4 1.5 2.1 Pam
resistance B 035 16 2.2
e | C 0.3 16 2.2
n 0.4 15 2.1
E 0.5 1.6 2.2
A 04 1.5 1
B 0.5 1. i
| C 0.5 1.6 2.2
o 0.5 1.6 i
E 0.4 1.5 2.1
A: fncing directly shend
Brenthing B: facing vertically upwands
T.06 —— C: facing vertically downwanks
I lying on the lefi side
E: ving o the right side

Remarhs : M.5: Mechaniesl sivemgth; T.0.: Temperature comditioning: Nik: Not appiicable

Original Sample
- v

====== End of Rﬂm EEEE===

JANGSU QUALITY SUPERVISION AND INSPFECTION CENTER FOR SPECIAL SAFETY PROTECTION PRODUCTS.







